
INFRASTRUCTURE MASTER PLAN 2025
2025/2026 – 2055-2056

VOLUME 8
Middle uThukela System 
and uMhlathuze System

Improving Quality of Life 
and Enhancing Sustainable 
Economic Development  
in KwaZulu-Natal

Infrastructure Development Division, uMngeni-uThukela Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O.Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax: +27 (33) 341 1167 / Toll free: 0800 331 820 / Email: info@uuw.co.za

www.umngeni-uthukela.co.za

connect with us



 

 
 
 
 
 
 
 

 
 

For further information, please contact: 

 

 

 

 

Planning Services 

Infrastructure Development Division 

uMngeni-uThukela Water 
[...]
is transferred from the Goedertrouw Dam. A drought-operating rule was developed to determine 
the maximum allowable volume of water that should be abstracted each year from the Rutledge 
Park and Eshlazi Dams. The operating rules for these dams include the following (DWS, 2016): 
 

• If the dams were spilling, a maximum of 8 Mℓ/day could be withdrawn from the local 
resource; and 

• Once the dam stops spilling, abstraction should be reduced to a maximum of 5.8 Mℓ/day. 
 
The drought operating rule curtailment curves for the Mlalazi System are shown in Figure 16.9. The 
rule is based on three decision date curves (August, May and February). 
 



 
47 

 

Figure 16.9 The drought operating rules (Curtailment curves) for the Eshowe WSS 
(DWS 2016). 

The following conclusions can be drawn from the curtailment curve: 

• The maximum amount of water that should be allocated from the two local dams is 
2.1 million m3/annum (5.8 Mℓ/day), when the storage volume is 100%; 

• Once the combined storage volume drops below 80%, allocation should be reduced to less 
than 2.0 million m3/annum (5.5 Mℓ/day); and 

• If the combined storage level drops to approximately 50%, the maximum allocation should 
be reduced to 1.5 million m3/annum (4.1 Mℓ/day) for a May decision date and 1.2 million 
m3/annum (3.3 Mℓ/day) for a February decision date. 

 
uMngeni-uThukela Water updated the Mlalazi System planning model for a February 2025 decision 
date with a starting storage of 100% FSC and an average abstraction of 3.5 Mℓ/day 
(1.28 million m3/annum). Based on this simulation, there is no risk of non-supply for the Mlalazi 
System (Figure 16.10). It should be noted, however, that the average abstraction of 3.5 Mℓ/day is 
lower than the WTP capacity. Therefore, maximum abstraction may increase the possibility of non-
supply. The next analysis will be conducted in August 2025. It should be noted that the raw water 
abstraction level at the Rutledge Park Dam corresponds to approximately 65% FSC and water cannot 
be abstracted below this point. Therefore, the interim operating rule is such that water is released 
from the Eshlazi Dam as soon as storage in the Rutledge Park Dam reaches 70% FSC. The 
Department of Water and Sanitation is currently updating the Drought Operating Rules for the 
Mlalazi System and findings from the study will be incorporated in the Infrastructure Master Plan 
once the results are available. 
 



 
48 

 

Figure 16.10 Storage trajectories for the Mlalazi System based on a February 2025 decision 
date. 

 
The operating rules of the uMhlathuze System, including Goedertrouw Dam, are as follows 
(DWS, 2020): 

• Supply as much as possible of the 9 million m3/annum required for the smelter from Lake 

Nhlabane; 

• If Lake Nhlabane cannot supply the full 9 million m3/annum demand, supply the difference 

from uMngeni-uThukela Water via Lake Nsezi;  

• Supply the required 23 million m3/annum for the RBM ponds from the Mfolozi River; 

• If the Mfolozi River supply is insufficient, then supply from Lake Nhlabane (up to a total of 

12 million m3/annum, including supply for the smelter), and 

• If the RBM ponds demand is still not met, then supply from Mhlathuze Water via Lake Nsezi 

(up to a total limit of 16 million m3/annum, including supply for the smelter). 

• The transfer from the uThukela is to take place when Goedertrouw Dam drops below 90% 

(2024 AOA). 

 

16.3 Supply Systems 

16.3.1 Description of the uMhlathuze System 

(a) Overview 

The uMhlathuze System is the main source of water for KCDM and the City of uMhlathuze. It 
supplies water to the rural settlements, urban areas and industries in the Nkandla, Mthonjaneni, 



 
49 

uMlalazi and uMhlathuze Local Municipalities of KCDM. The uMhlathuze Local Municipality is a 
legislated water service authority referred to as City of uMhlathuze (CoU). Figure 16.11 provides an 
overview of the municipalities within KCDM and the relative location of CoU. It also shows the 
bounding District Municipalities of Zululand and Umkhanyakude to the north, Umzimyathi to the 
east and iLembe sharing its southern border. 
 

 

Figure 16.11 KCDM and City of uMhlathuze 

 
The following WTPs obtain water from the uMhlathuze River. In some of these plants, the river 
augments supply and, in the case Greater Mthonjaneni WTP, supply is supplemented by an inter-
basin transfer from the uThukela River. WTPs that have a treatment capacity greater than 2 Mℓ/day 
include the: 
 

• Nkandla WTP; 

• Middledrift WTP; 

• Goedertrouw WTP; 

• Eshowe WTP; 

• eSikhaleni WTP; 

• Nsezi WTP; 

• Mzingazi WTP. 

(b) Nkandla Water Treatment Plant and Supply System 

The Nkandla WTP (Figure 16.13) abstracts raw water from a weir on the uMhlathuze River 
(Figure 16.12). The plant has a capacity of 3.6 Ml/day and potable water is pumped to the 
Mpongose Tribal Authority, towards Nkandla Town. The Nkandla WTP currently produces 
3.5 Ml/day (June 2024) which is just within the design treatment capacity. The 12 month moving 
average of daily demand is 3.36 Ml/day (June 2024). Associated bulk infrastructure consists of two 



 
50 

pump stations, pumping a total head of 280 m, four bulk storage reservoirs, with a total capacity of 
3 600 kl and 67 km of bulk pipelines, ranging from 90 mm to 160 mm in diameter. 
 

 

Figure 16.12  Nkandla abstraction weir at Mhlathuze River (Photo by UUW, 2023). 

 
 



 
51 

  

Figure 16.13 The Nkandla WTP (Photo taken by UUW). 

 
The Nkandla Water Treatment Plant Supply System is shown in Figure 16.14 and the characteristics 
of the plant are indicated in Table 16.12. 
 



 
52 

Table 16.12 Characteristics of the Nkandla WTP 

WTP Name: Nkandla WTP 

System: Nkandla Bulk Supply System 

Maximum Design Capacity: 3.9 Ml/day1 

Current Utilisation (July 2024): 3.36  Ml/day 

Raw Water Storage Capacity: 0 

Raw Water Supply Capacity: 10 Ml/day 

Pre-Oxidation Type: Chlorine 

Primary Water Pre-Treatment Chemical: Polymeric Coagulant (SUDFLOC 3856) 

Total Coagulant Dosing Capacity: 6 l/hr 

Rapid Mixing Method: Hydraulic mixing 

Clarifier Type: Sedimentation Tanks (Dortmund type clarifiers) 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 137.28 m2 

Total Capacity of Clarifiers: 205.92 m3 

Filter Type: Slow Sand Filters 

Number of Filters: 3 

Filter Floor Type Porous concrete floor type 

Total Filtration Area of all Filters 1 875 m2 

Total Filtration Design Capacity of all Filters: 162.5 m3/hr 

Total Capacity of Backwash Water Tanks: 1Ml – Backwash water obtained from clear water reservoir 

Total Capacity of Sludge Treatment Plant: N/A 

Capacity of Used Washwater System: N/A 

Primary Post Disinfection Type: Chlorine gas 

Disinfection Dosing Capacity: 0.4 kg/hr 

Disinfectant Storage Capacity: 700 kg 

Total Treated Water Storage Capacity: 1 Ml Clear water reservoir 

 
1Nkandla Bulk Waterworks, Design Capacity Assessment, 2020 



 
53 

 
 

Figure 16.14 Schematic of Nkandla WTP Supply System 

 
The Nkandla WTP is a conventional treatment plant comprising of the following process 
components: 
 

(i) Raw water is gravity fed from a weir located on the uMhlathuze River into a Pre-
sedimentation tank from which two submersible pumps (duty/standby) convey water to an 
aerator. 

(ii) Flocculation channels: The raw water flows by gravity to the dosing room for pre-
chlorination and coagulation. Lime is dosed after the hydraulic jump that is used for flash 
mixing. The coagulated water flows through the flocculation channel.  

(iii) Clarification (sedimentation) tanks: The flocs that have formed in the flocculation channels 

are settled in the two existing sedimentation tanks under gravity. The settled sludge is 

removed by frequent de-sludging of the tanks.  

(iv) Slow Sand Filtration: The clarified water is then filtered through a set of three slow sand 

filters as a final polishing before chlorination of the treated water. 

(v) Chorine contact tank: The filtered water is disinfected and gravitate to the onsite clear water 

reservoir (1Ml) before pumping the water to the command reservoirs in the Nkandla supply 

area. 

 
The reservoir, pump station and pipeline details are summarised in Table 16.13, Table 16.14 and                     
Table 16.15. 



 
54 

Table 16.13 Pump Details: Nkandla WTP Supply System 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Nkandla Pump Station 2 1 KSB WKLn 100/7 WTP Cholwane 139 147 3.12 

 
 

Table 16.14 Pipeline Details: Nkandla WTP Supply System 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Raw Water Abstraction WTP 0.6 300 Steel 9.21 24 

uMhlathuze Nkandla Bulk WTP Cholwane 6.4 250 uPVC 6.41 24 

1Based on a velocity of 1.5m/s 

 

Table 16.15 Reservoir Details: Nkandla WTP Supply System 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Nkandla WTP Nkandla Potable 1 Clear Well 873 868 

uMhlathuze Cholwane Cholwane Reservoir 2.5 Balancing 1146 1141 

 
 
 



 
55 

(c) Middledrift Water Treatment Plant and Supply System 

 
The uThukela-Goedertrouw Water Transfer Scheme abstracts raw water from the left bank of the 
uThukela River (Figure 16.15). This scheme is being operated and maintained by Mngeni-Uthuleka 
Water on behalf of Department of Water and Sanitation. The Madungela High Lift Pump Station 
(Figure 16.18) and the Mkhalazi High Lift Pump Station (Figure 16.19) transfer water across the 
catchment into the uMhlathuze catchment. Raw water for the Middledrift WTP is supplied from the 
Madungela High Lift Pump Station and is conveyed into two onsite raw water-holding tanks. 
 
The Middledrift WTP, which is being operated and maintained by uMngeni-uThukela Water, is at the 
Middledrift Village and supplies the village itself and surrounding villages up to Msobotsheni in the 
north east and Ntingwe in the south. The Middledrift WTP is shown in Figure 16.16 and Figure 16.17 
and the supply system is shown in Figure 16.20. 
 
 

 

Figure 16.15 Thukela Transfer Scheme Abstraction Works. 



 
56 

 

Figure 16.16 An aerial photo of the Middledrift WTP. 

 

 

Figure 16.17 Photo of Middledrift WTP Clarifiers. 



 
57 

 
 

Figure 16.18 The Madungela High Lift Pump Station. 

 

 

Figure 16.19 The Mkhalazi High Lift Pump Station. 



 
58 

 

Figure 16.20 A schematic of Central uMhlathuze System. 



 
59 

The Middledrift WTP (Table 16.16) is a conventional treatment plant comprising the following 
process components: 
 

(i) Raw water holding tanks: Raw water for the Middledrift WTP is supplied from the 
Madungela pump station and is conveyed into two onsite raw water-holding tanks 

(ii) Static inline mixers: The raw water is conveyed by gravity to the inlet head of works (HoW) 
chamber where polymeric (SUDFLOC 3870) and Soda ash for pH correction is injected before 
two static inline mixers to achieve flash mixing. Chlorine is added for pre-chlorination 
process after the inline mixers. 

(iii) Clarification (sedimentation) tanks: The flocs that have formed are settled in the two clari-

flocculators under gravity. The settled sludge is removed by frequent de-sludging of the 

tanks.  

(iv) Rapid Gravity Sand Filtration: The clarified water is then filtered through a set of five rapid 

gravity sand filters as a final polishing before chlorination of the treated water. The filters are 

backwashed daily using the final water from the 1.25 Ml onsite reservoir. The spent 

backwash water is sent to the sludge holding tanks. The supernatant from the holding tanks 

is recycled to the head of works and the settled sludge is discharged to the drying beds.  

(v) Final water reservoir: The filtered water flows into the clearwells then into a collection 

chamber where chlorine is added before entering the final water reservoir, before pumping 

the water to the command reservoir in the Middledrift supply area. 

The reservoirs pump station and pipeline details related to the Middledrift Supply Scheme are 
summarised in Table 16.17, Table 16.18 and Table 16.19. 



 
60 

Table 16.16 Characteristics of the Middledrift WTP 

WTP Name: Middledrift WTP 

System: Middledrift Bulk Supply System 

Maximum Design Capacity: 10 Ml/day 

Current Utilisation (June 2024): 9.58 Ml/day 

Raw Water Storage Capacity: 5 Ml 

Raw Water Supply Capacity: 10 Ml 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: SUDFLOC 3870 and Soda Ash 

Total Coagulant Dosing Capacity: 20.5 l/hr 

Rapid Mixing Method: Static inline mixers 

Clarifier Type: Clarifloculators with paddle mixers and scrapers 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 1 005.42 m2 

Total Capacity of Clarifiers: 926 m3 

Filter Type: Rapid Gravity Sand Filters 

Number of Filters: 5 

Filter Floor Type Suspended floor slap (CADAR GRC Monolithic flat panel) 
with underfloor drainage.  

Total Filtration Area of all Filters 87.5 m2 

Total Filtration Design Capacity of all Filters: 417 m³/hr 

Total Capacity of Backwash Water Tanks: 1.25 Ml - water obtained from Clear water reservoir 

Total Capacity of Sludge Treatment Plant: 1296 kl 

Capacity of Used Washwater System: 1296 kl - Included in the Sludge Lagoons 

Primary Post Disinfection Type: Chlorine gas 

Disinfection Dosing Capacity: 0.4 kg/hr 

Disinfectant Storage Capacity: 2 820 kg 

Total Treated Water Storage Capacity: 1.25 Ml Clear water reservoir 

 

 



 
61 

 Table 16.17 Pump Details: Middledrift WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Madungela Transfer Ph1 2 2 Sulzer SM 302.640 Abstraction Umkhalazi PS 230 254 86.4 

uMhlathuze KCDM Transfer Pumps 1 1 KSB - WKn 150/6 Abstraction WTP 233 270 5.7 

uMhlathuze 
Middledrift 1 1 

Grundfos NK 200-
450/455 

WTP 
Middledrift 
Command 

60.6 70 10.3 

 
 

Table 16.18 Pipeline Details: Middledrift WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Raw Water Transfer1 Thukela River Middledrift  12.6 1500 Steel 86.4 26 

uMhlathuze Supply to WTP Transfer take-off Middledrift WTP 0.16 500 DI 25 11 

uMhlathuze Middledrift Res supply Middledrift WTP Middledrift Command 0.5 500 DI 25 11 

1 This pipeline is the raw water transfer to Goedertrouw Dam. 
 

Table 16.19 Reservoir Details: Middledrift WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze WTP Middledrift Command 6.0 Balancing 487.7 480.5 

 
 



 
62 

(d) Greater Mthonjaneni Water Treatment Plant and Supply System 

The Goedertrouw Dam remains the most viable water source to the Greater Mthonjaneni, 
Kwahlokohloko and Eshowe supply areas. Abstraction from the dam is via an existing 1.8 m diameter 
steel pipe to the Greater Mthonjaneni WTP, from which potable water is distributed to pump 
stations serving both the northern areas (which form part of the Mthonjaneni Local Municipality) 
and the southern areas (within the uMlalazi Local Municipality).  
 
The Goedertrouw Dam is on the uMhlathuze River and its yield is augmented by an inter-basin 
transfer from the uThukela River (described in Section 16.1 above). This transfer scheme includes a 
second high-lift pump-station (Mkhalazi) at the end of the 1.5 m diameter pipeline, to pump water 
over the watershed, through an extra rising main and gravity main.  
 
A 450 mm diameter ductile iron rising main from the Greater Mthonjaneni WTP supplies water to a 
2.5 Ml concrete reservoir and four pump stations (Zigigaya Booster 1, Zigigaya Booster 2, Zimela 
[...]
Standby 

Pumps 

uMhlathuze Ngwelezane Abstraction tbc tbc tbc uMhlathuze River Ngwelezane WTP 8 tbc tbc 

uMhlathuze Ngwelezane  4 0 WKLN 125/5 Ngwelezane WTP Ngwelezane Res 175 160 4.8 

 
 
 

Table 16.30 Pipeline Details: Ngwelezane WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Ngwelezane Bulk Ngwelezane WTP Ngwelezane Res 4 250 tbc 6.4 tbc  

 
 

Table 16.31 Reservoir Details: Ngwelezane WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(mASL) 

FL 

(mASL) 

uMhlathuze Ngwelezane Ngwelezane 13.4 tbc 115 110 

 
 
 



 
77 

(g) eSikhaleni Water Treatment Plant and Supply System (CoU) 

The eSikhaleni WTP (Figure 16.27 and Table 16.32) sources water from Lake Cubhu and is 
supplemented by raw water from the uMhlathuze Weir. This WTP supplies Esikhawini, Vulindlela 
and surrounding industries, i.e. Mondi Felixton and Tongaat-Hulett. 
 
An emergency pipeline exists between the uMhlathuze Weir and the eSikhaleni WTP for use during 
times when the Lake Cubhu water level is too low for abstraction. The lake is generally preferred as a 
water source for the municipality, since the river abstraction requires pumping, which has cost 
implications.  The WTP has a capacity of 36 Ml/day.  
 
Historically eSikhaleni WTP relied completely on Lake Cubhu as a source. Serious problems were 
experienced during the 1992/94 drought, with low lake levels and an augmented supply from the 
uMhlathuze River was implemented. The scheme from the uMhlathuze River was implemented as 
part of the Iscor Mining water supply scheme, and was completed during May/June 2001. This 
system has a capacity of 34 Ml/day.  
 
Due to the decreasing lake levels, as from August 2014, eSikhaleni WTP was supplemented with 
7.5Ml/day (raw water from uMhlathuze Water Weir Pump Station) and this volume was increased 
gradually to a maximum system capacity of 30Ml/day in January 2015. 
 



 
78 

 

Figure 16.27 eSikhaleni WTP. 

 
The eSikhaleni WTP Supply System is shown in Figure 16.26 and the details of the WTP is shown in 
Table 16.32. The reservoir, pump station and pipeline details are summarised in Table 16.33, 
Table 16.34 and Table 16.35. 



 
79 

Table 16.32 Characteristics of the eSikhaleni WTP 

WTP Name: eSikhaleni WTP 

System: eSikhaleni Bulk Supply System 

Maximum Design Capacity: 36 Ml/day 

Current Utilisation (July 2023): 36 Ml/day 

Raw Water Storage Capacity: Lake Chubu 

Raw Water Supply Capacity: 36 Ml/day 

Pre-Oxidation Type: Flocculation channels 

Primary Water Pre-Treatment Chemical: Lime 

Total Coagulant Dosing Capacity: Unknown 

Rapid Mixing Method: Concrete inlet chamber 

Clarifier Type: 4 No’s Horizontal flow tanks 11x38m each 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 1675 sqm 

Total Capacity of Clarifiers: 36 Ml/day 

Filter Type: Rapid gravity ( dual media)  

Number of Filters: 8 Rapid Gravity filters 

Filter Floor Type False Floor 

Total Filtration Area of all Filters 8m x 5 m x 8No’s 40 sqm each 

Total Filtration Design Capacity of all Filters: 36 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Sludge Lagoons 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Esikhaleni = 3 x 20 Ml/day   

 
 



 
80 

Table 16.33 Pump Details: eSikhaleni WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Esikhaleni High Lift 

Pump station 
3 1 

Sulzer Weir, 

Centrifugal Pumps 
Treatment Plant Storage Reservoir 125 130 13 

 
 

Table 16.34 Pipeline Details: eSikhaleni WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze  eSikhaleni WTP Forrest Reservoir 9.3 600  34 23 

 
 

Table 16.35 Reservoir Details: eSikhaleni WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(m ASL) 

FL 

(m ASL) 

uMhlathuze  Forrest Reservoir 60 Balancing 135 130 



 
81 

(h) Nsezi Water Treatment Plant and Supply System (CoU) 

The Nsezi WTP was orringally constructed in 1984 to supply the Mondi factory. Situated on the 
banks of Lake Nsezi, the consumers of the Nsezi Water Treatment Plant are the City of uMhlathuze 
and bulk industrial consumers like Mondi Paper, Richards Bay Minerals (RBM), Tronox and Foskor.  
 
The natural flow in the Mhlathuze River is normally insufficient to meet the demands of the area; so 
the river flow is augmented by water releases from the Goedertrouw Dam, which is operated by the 
Department of Water and Sanitation.  The dam is further replenished by transfers from the uThukela 
River via the uThukela-Goedertrouw Transfer Scheme. 
 
The primary raw water source for the Nsezi WTP is the Mhlathuze Weir (Figure 16.28). The 
Mhlathuze Weir is supported by releases from Goedertrouw Dam (owned and operated by DWS) 
which is about 90 km upstream. Raw water for the Nsezi WTP (Figure 16.32) is also sourced from 
Lake Nsezi as and when required, i.e. when the demand is high, or during maintenance of the 
Mhlathuze Weir supply. The operating rule is such that Lake Nsezi primarily supplies raw water to 
RBM and supports the Nsezi WTP, as and when required. 
 
This WTP is the most significant in CoU and supplies Empangeni, Richards Bay, and Ngwelezane. An 
800 mm diameter pipeline, from the WTP, supplies the 20 Ml Hilltop Reservoir which supplies 
Empangeni. There is also an 800 mm diameter pipeline supplying Mandlazini Command Reservoir 
that serves Richards Bay.  
 



 
82 

 

Figure 16.28 uMhlathuze Weir (UUW, 2023). 



 
83 

 
 
 
 

Figure 16.29  Nsezi Supply System. 



 
84 

Figure 16.30  Mhlathuze Weir to Nsezi WTP. 



 
85 

 
 
 

     Figure 16.31 Nsezi WTP. 

 



 
86 

  

Figure 16.32 Nsezi WTP (27 March 2025). 

 
Nsezi WTP was constructed to supply bulk water to both industrial and domestic users. The design 
capacity of the plant is currently being upgraded to 94.9 million m³/annum (260Mℓ/day) from the 
current 74.8 million m³/annum (205Mℓ/day) and it operates on a dissolved air flotation principle.   
  
The WTP comprises a raw water system from Mhlathuze Weir (or alternatively from Lake Nsezi) 
chemical dosing, pre-settling, flocculation, flotation cells, rapid gravity filters, disinfection, four pump 
stations and five purified water storage reservoirs.  The following storage capacity is available:  
  
• 6Mℓ – storage/distribution on-site reservoir  
• 3Mℓ – Mhlathuze City Empangeni supply reservoir   
• 3No of 20Mℓ – Mondi Supply Reservoirs  
• 5Mℓ – Clarified storage reservoir for Foskor at the WTW 
 
Pump Stations to supply the main bulk customers are located at the Nsezi WTW and include:  
• Mondi Pump Station  
• Foskor Clarified Water Pump Station  
• Empangeni Pump Station  
• City of uMhlathuze Pump Station  
 
The following four pipelines supply bulk water to main consumers:  
  
• 800 ND rising main delivering treated water to the CoU  
• 2 x 900 ND gravity main delivering treated water to Mondi   
•  800 ND rising main delivering treated water to Empangeni Town  
• 600 ND rising main delivering clarified water to Foskor. 
 
The Nsezi WTP Supply System is shown in Figure 16.26 and details of the WTP are shown in 
Table 16.36. 



 
87 

 
The reservoir, pump station and pipeline details are summarised in Table 16.37, Table 16.38 and 
Table 16.39.      
 
Mhlathuze Weir  
Mhlathuze Weir, with a rated capacity of approximately 2.7 m3/s (233 Mℓ/day), consists of diversion 
flumes at the weir, a pump station and rising main.  The original weir was constructed in 1983, but 
was damaged during the October 1985 floods and repairs were then undertaken. In September 1987 
the original 1983 weir, that incorporated a low-level bridge structure over the crest, was largely 
washed away by a flood recorded as the largest measured historical event. The weir was 
reconstructed without the bridge and with new sheet piling upstream and downstream to replace 
the original sheet piles where these were washed away.   
 
In March 2017, a new Mhlathuze Weir Structure was commissioned that included:  
  
• New weir structure and new inlet channel  
• Stabilisation of the new structure and construction of a fishway/ladder  
• Incorporation of a DWS flow gauging station  
• Provide a safe crossing for vehicles and stabilise the river bed and both banks  
  
By replacing the old weir structure and providing a strengthened and more stable weir, the project 
prolonged the life of a critical asset that is used to transfer raw water to the Nsezi WTP.  The 
Completion Certificate for the above work was issued on 23 January 2020.  Further details are in the 
Mhlathuze Water – Mhlathuze Weir Completion Report dated June 2020. To increase the security of 
raw water supply to the Nsezi WTP, a backup power supply was installed at the Mhlathuze Weir in 
the form of a standby diesel generator. Raw water is also pumped from the Mhlathuze Weir to the 
Hillendale and Fairbreeze Mines with an offtake to enable augmentation of the Esikhaleni WTP.  
Another recent project has involved upgrading the existing 1200mm diameter pipeline from the 
Mhlathuze Weir to the Nsezi offtake (shooting range) to a 1500mm diameter continuously welded 
mild steel pipeline. 



 
88 

Table 16.36 Characteristics of the Nsezi WTP 

WTP Name: Nsezi WTP 

System: Nsezi Bulk Supply System 

Maximum Design Capacity: 204 Ml/day 

Current Utilisation (July 2024): 205 Ml/day 

Raw Water Storage Capacity: Lake Nsezi,  Mhlthuze River, Goedertrouw system 

Raw Water Supply Capacity: 333 Ml/day 

Pre-Oxidation Type: Unknown 

Primary Water Pre-Treatment Chemical: Unknown 

Total Coagulant Dosing Capacity: Alum and Polyelectrolyte 

Rapid Mixing Method: Concrete Flash mixing chamber & Flocculation conditioning 

Clarifier Type: 1 no’s 34 m dia , 2 no’s 48 m dia 

Number of Clarifiers: 3No’s 

Total Area of all Clarifiers: 3970 sqm  

Total Capacity of Clarifiers: 210 Ml/day 

Filter Type: Degramont V type – Rapid Gravity  

Number of Filters: 12 filters 

Filter Floor Type Unknown 

Total Filtration Area of all Filters 17.5 m x 8 m x 12 No’s = 1680 sqm 

Total Filtration Design Capacity of all Filters: 202 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Unknown 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas and Caustic Soda 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Unknown 

 



 
89 

Table 16.37 Pump Details: Nsezi WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Empangeni 2 1  Nsezi Empangeni/Hillview 120 158 52 

 
 

Table 16.38 Pipeline Details: Nsezi WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Mandlazini Supply Nsezi WTP Pierce Cres. Res. 5.7/1.8 800/600 Steel 65/37 tbc 

uMhlathuze Empangeni Supply T-off Hilltop Res. 1.5 600 Steel 37 tbc 

 
 

Table 16.39 Reservoir Details: Nsezi WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(m ASL) 

FL 

(m ASL) 

uMhlathuze Hilltop Hilltop Reservoir 60 Distribution 135 130 



 
90 

 

(i) Mzingazi Water Treatment Plant and Supply System (CoU) 

Mzingazi WTP (Figure 16.33) has a capacity of 65 Ml/day. Raw water is abstracted from Lake 
Mzingazi, which is then treated and distributed into Richards Bay and the industrial areas. The 
industrial area within the city of Richards Bay includes the Alton area, where Mondi, Hillside and 
Bayside Aluminium and Foskor are located. The residential suburbs include Meerensee, Arboretum 
and Veld en Vlei and the commercial/ light-industrial centre. Both residential and commercial / light 
industry, are supplied from the Mzingazi WTP, and supplemented, when necessary, from the Nsezi 
WTP. The rural town of Nseleni is also supplied via this scheme.  
 
Mzingazi WTP supplies two command reservoirs, namely Mandlazini and Meerensee Reservoirs. 
 
The Mzingazi WTP Supply System is shown in Figure 16.26 and details of the WTP is shown in 
Table 16.40. 
 
The reservoir, pump station and pipeline details are summarised in Table 16.41, Table 16.42 and 
Table 16.43.    
 

 

Figure 16.33 Mzingazi WTP 



 
91 

Table 16.40 Characteristics of the Mzingazi WTP 

WTP Name: Mzingazi WTP 

System: Mzingazi Bulk Supply System 

Maximum Design Capacity: 65 Ml/day 

Current Utilisation (January 2024): Unknown 

Raw Water Storage Capacity: Mzingazi Lake 164 sq/km - 47.6 million cubic meters 

Raw Water Supply Capacity: The estimated duty of the existing pumps are 1300m³/h at a 
head of 13.5m per pump (3 pumps) 

Pre-Oxidation Type: Unknown 

Primary Water Pre-Treatment Chemical: Lime Dosing & Pre-chlorination 

Total Coagulant Dosing Capacity: Unknown 

Rapid Mixing Method: Unknown 

Clarifier Type: N/A 

Number of Clarifiers: N/A 

Total Area of all Clarifiers: N/A 

Total Capacity of Clarifiers: N/A 

Filter Type: Rapid gravity ( dual media)  

Number of Filters: 8 Rapid Gravity filters 

Filter Floor Type False Floor 

Total Filtration Area of all Filters 9m x 7.5 m x 8No’s = 67.5 sqm. each 

Total Filtration Design Capacity of all Filters: 36 Ml/day 

Total Capacity of Backwash Water Tanks: Unknown 

Total Capacity of Sludge Treatment Plant: Unknown 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Chlorine Gas 

Disinfection Dosing Capacity: Unknown 

Disinfectant Storage Capacity: Unknown 

Total Treated Water Storage Capacity: Mandlazini 2 x 47.5 Ml & Meerensee 1 x 10 Ml 

 
 



 
92 

Table 16.41 Pump Details: Mzingazi WTP Supply 

System 

 

Pump Station Name 

 

Number of Pumps 

Pump Description 

 

Supply From 

 

Supply To 

 

Static Head 

(m) 

 

Duty Head 

(m) 

 

Duty Capacity 

(Ml/day) 

 

Number of 

Duty 

Pumps 

Number of 

Standby 

Pumps 

uMhlathuze Mandlazini 4 1 Samco Vertical turbine Mzingazi WTP Mandlazini Res. 54 60 27.7 

uMhlathuze Meerensee 2 1 Samco Vertical turbine Mzingazi WTP Meerensee Res 72 67 23.3 

 
 

Table 16.42 Pipeline Details: Mzingazi WTP Supply 

System Pipeline Name From To 
Length 

(km) 

Nominal Diameter 

(mm) 
Material 

Capacity 

(Ml/day) 

Age 

(years) 

uMhlathuze Meerensee Pipeline Mzingazi WTP Meerensee Res. 3.2 400 Steel 16.3 Unknown 

uMhlathuze Mandlazini Pipeline Mzingazi WTP Mandlazini Res. 6.1 600 Steel 36.7 Unknown 

 
 

Table 16.43 Reservoir Details: Mzingazi WTP Supply 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 

(m ASL) 

FL 

(m ASL) 

uMhlathuze Meerensee Meerensee 10 Distribution 51 47 

uMhlathuze Mandlazini Mandlazini 95 Distribution 67 62 

 



 
93 

16.3.2 Status Quo and Limitations of the uMhlathuze 

System 

(a) Nkandla Water Treatment Plant and Supply System 

The WTP is currently operating at 3.36 Ml/day as at June 2024 (Figure 16.34), which is within its 
design treatment capacity (3.6 Ml/day). The demand in this area is now constrained by the WTP 
capacity.  The existing bulk treated water supply capacity is not sufficient to meet future water 
requirements of the Nkandla Water Supply Scheme.  
 
Apart from the Nkandla System, there are numerous boreholes, springs and minor river abstractions 
that serve the Nkandla Local Municipality. These standalone schemes do not have a sustainable 